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1Appendix_A: Transmit Output Power Data

Part | - Test Results

Test Test Limit .
Test Mode Measured[dBm] | ERP/EIRP[dBm] Verdict
Band Channel [dBm]
LCH 24.75 23.6 38.5 PASS
CDMA/1X/TM1 MCH 24,76 23.61 38.5 PASS
HCH 24.65 23.5 38.5 PASS
BCO LCH 24.77 23.62 38.5 PASS
CDMA/1X/TM3 MCH 24.79 23.64 38.5 PASS
HCH 24.62 23.47 38.5 PASS
LCH 24.55 24.4 50 PASS
CDMA/1X/TM1 MCH 24,52 24.37 50 PASS
BC10 HCH 24.54 24.39 50 PASS
LCH 24.54 24.39 50 PASS
CDMA/1X/TM3 MCH 24.49 24.34 50 PASS
HCH 24,51 24.36 50 PASS
LCH 24.46 25.46 33 PASS
CDMA/1X/TM1 MCH 24.28 25.28 33 PASS
HCH 24,13 25.13 33 PASS
Bcl LCH 24.44 25.44 33 PASS
CDMA/1X/TM3 MCH 24.28 25.28 33 PASS
HCH 24.19 25.19 33 PASS
Notel:

a, For getting the ERP (Efficient Radiated Power) or EIRP (Efficient Isotropic Radiated Power) in
substitution method, the following formula should be taken to calculate it,

ERP [dBm] = SGP [dBm] - Cable Loss [dB] + Gain [dBd]

EIRP [dBm] = SGP [dBm] - Cable Loss [dB] + Gain [dBIi]

b, SGP=Signal Generator Level

Note2: RBW > emission bandwidth, VBW > 3 x RBW.

Detector: RMS
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\‘” RF Test Report of F255, HUAF255SPC
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2Appendix_B: Peak-to-Average Ratio

Part | - Test Results

Test Band Test Mode Test Channel Measured[dB] Limit [dB] Verdict
LCH 4.67 13 PASS
CDMA/1X/TM1 MCH 4.72 13 PASS
BC1 HCH 4.74 13 PASS
LCH 3.99 13 PASS
CDMA/1X/TM3 MCH 4.08 13 PASS
HCH 4.24 13 PASS
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3Appendix_C: Modulation Characteristics

Part | - Test Plots

3.1 For CDMA/1X

3.1.1 Test Band = BCO

3.1.1.1 Test Mode = CDMA/1X/TM1

3.1.1.1.1 Test Channel = MCH
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FCC ID: 4&R! RSB L FR F255

3.1.1.2 Test Mode = CDMA/1X/TM3

3.1.1.2.1 Test Channel =

MCH
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HUAWEI

3.1.2 Test Band = BC10

3.1.2.1 Test Mode = CDMA/1X/TM1

3.1.2.1.1 Test Channel =

Sec. LSRR S Connect
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HUAWEI

FCC ID: 4&R! RSB L FR F255

3.1.2.2 Test Mode = CDMA/1X/TM3

3.1.2.2.1 Test Channel =

MCH
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HUAWEI

3.1.3 Test Band = BC1

3.1.3.1 Test Mode = CDMA/1X/TM1

3.1.3.1.1 Test Channel =
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FCC ID: 4&R! RSB L FR F255

3.1.3.2 Test Mode = CDMA/1X/TM3

3.1.3.2.1 Test Channel =

MCH
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FCC ID: 4&R! RSB L FR F255

HUAWEI

4Appendix_D: Bandwidth

Part | - Test Results

Test Test Occupied Bandwidth Emission Bandwidth .
Test Mode Verdict
Band Channel [MHZz] [MHZz]
LCH 1.30 1.46 Pass
CDMA/1X/TM1 MCH 1.29 1.45 Pass
HCH 1.30 1.46 Pass
BCO
LCH 1.28 1.46 Pass
CDMA/1X/TM3 MCH 1.28 1.45 Pass
HCH 1.28 1.45 Pass
LCH 1.29 1.46 Pass
CDMA/1X/TM1 MCH 1.29 1.45 Pass
HCH 1.29 1.45 Pass
BC10
LCH 1.28 1.45 Pass
CDMA/1X/TM3 MCH 1.28 1.45 Pass
HCH 1.28 1.44 Pass
LCH 1.29 1.45 Pass
CDMA/1X/TM1 MCH 1.29 1.47 Pass
HCH 1.29 1.46 Pass
BC1
LCH 1.28 1.45 Pass
CDMA/1X/TM3 MCH 1.28 1.45 Pass
HCH 1.28 1.45 Pass
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Part Il - Test Plots

4.1 For CDMA/1X

4.1.1 Test Band = BCO

4.1.1.1 Test Mode = CDMA/1X/TM1

4.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SofRibiacE B SEMSE:INT ALIGN AUTO 02:52:00 PM Apr 14, 2014

Center Freq 824.700000 MHz Center Freq: 24.700000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 825.231 MHzZ
Ref 3670 dBm 21.745 dBm

Center Freq
824.700000 MHz

CF Step
450.000 kHz
Auto Man

Center 824.7 MHz Span 4.5 MHz

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —_

Occupied Bandwidth Total Power 33.3 dBm Freq Offset
1.3025 MHz 0l

Transmit Freq Error 1.039 kHz OBW Power 99.00 %
x dB Bandwidth 1.457 MHz x dB -26.00 dB

mse 1 Alignment Completed
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 02:52:19 PM &pr 14, 2014 e
requency

Center Freq 836.520000 MHz Center Freq: 836.520000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 36.70 dBm

Center Freq
B836.520000 MHz

CF Step

Center 836.5 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.7 dBm Freq Offset
1.2911 MHz dHs

Transmit Freq Error 1.101 kHz OBW Power 99.00 %

x dB Bandwidth 1.451 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 02:52:39 PM Apr 14, 2014 e
requency

Center Freq 848.310000 MHz Center Freq: 848.310000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 848.346 MHZ
Ref 36.70 dBm 21.325 dBm

Center Freq
848.310000 MHz

CF Step

Center 848.3 MHz Span 4.5 MHz| IR i
4 uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.3 dBm Freq Offset
1.2953 MHz dHs

Transmit Freq Error 2.062 kHz OBW Power 99.00 %

x dB Bandwidth 1.460 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.1.2 Test Mode = CDMA/1X/TM3

4.1.1.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGN AUTO 02:52:00 AM Apr 14, 2014

Center Freq 824.700000 MHz Center Freq: 324.700000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 825.0465 MHz
Ref Offset 6.7 dB
Ref 30.00 dBm 21.350 dBm

Center Freq
824.700000 MHz

CF Step
450.000 kHz
Auto Man

Center 824.7 MHz Span 4.5 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 2.133ms —_

Occupied Bandwidth Total Power 33.3 dBm Freq Offset

1.2812 MHz 0 Hz

Transmit Freq Error 1.788 kHz OBW Power 99.00 %
x dB Bandwidth 1.457 MHz x dB -26.00 dB

mse i File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.1.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 02:53:20 PM &pr 14, 2014 e
requency

Center Freq 836.520000 MHz Center Freq: 836.520000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 836.2095 MHz
Ref 30.00 dBm _ 21.955 dBm

Center Freq
B836.520000 MHz

CF Step

Center 836.5 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.6 dBm Freq Offset
1.2791 MHz 0 He

Transmit Freq Error 318 Hz OBW Power 99.00 %

x dB Bandwidth 1.450 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 02:53:39 PM Apr 14, 2014 e
requency

Center Freq 848.310000 MHz Center Freq: 848.310000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 6.7 dB
Ref 30.00 dBm

Center Freq
848.310000 MHz

CF Step

Center 848.3 MHz Span 4.5 MHz| IR i
4 uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.2dBm Freq Offset
1.2777 MHz dHs

Transmit Freq Error 4 Hz OBW Power 99.00 %

x dB Bandwidth 1.452 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.2 Test Band = BC10

4.1.2.1 Test Mode = CDMA/1X/TM1

4.1.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SofRibiacE B : ALIGN AUTO 09:00:59 &M Apr 15, 2014

Center Freq 817.900000 MHz Center Freq: 817.900000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 818.1835 MHz
Ref 3670 dBm 21.352 dBm

Center 817.9 MHz Span 4.5 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms

Occupied Bandwidth Total Power
1.2913 MHz

Transmit Freq Error -427 Hz OBW Power 99.00 %
x dB Bandwidth 1.460 MHz x dB -26.00 dB

msG 1) Alignment Completed

Frequency

Center Freq

817.900000 MHz

Auto

CF Step
450.000 kHz
Man

Freq Offset
0 Hz
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:01:15 &M Apr 15, 2014 e
requency

Center Freq 820.500000 MHz Center Freq: 820.500000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 820.482 MHZ
Ref 36.70 dBm 21.257 dBm

Center Freq
820.500000 MHz

CF Step

Center 820.5 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.2dBm Freq Offset
1.2945 MHz 0 He

Transmit Freq Error 401 Hz OBW Power 99.00 %

x dB Bandwidth 1.455 MHz x dB -26.00 dB

MSG i) Alignment Completed
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:01:35 &M Apr 15, 2014 e
requency

Center Freq 823.100000 MHz Center Freq: 823.100000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 823.0865 MHz
Ref 36.70 dBm 21.844 dBm

Center Freq
823.100000 MHz

CF Step

Center 823.1 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.3 dBm Freq Offset
1.2907 MHz 0 He

Transmit Freq Error 376 Hz OBW Power 99.00 %

x dB Bandwidth 1.455 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.2.2 Test Mode = CDMA/1X/TM3

4.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGN AUTO 03:01:59 &M Apr 15, 2014

Center Freq 817.900000 MHz Center Freq: 817.900000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/M0

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

MKr1 818.2105 MHz
Ref Offset 6.7 dB
Ref 30.00 dBm I 21.609 dBm

Center Freq
817.900000 MHz

CF Step
450.000 kHz
Auto Man

Center 817.9 MHz Span 4.5 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 2.133ms —_

Occupied Bandwidth Total Power 33.2dBm Freq Offset

1.2762 MHz 0 Hz

Transmit Freq Error 479 Hz OBW Power 99.00 %
x dB Bandwidth 1.455 MHz x dB -26.00 dB

mse i File <PICTURE.png> saved
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4.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:02:19 &M Apr 15, 2014 e
requency

Center Freq 820.500000 MHz Center Freq: 820.500000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 820.2255 MHz
Ref 30.00 dBm _ 21.711 dBm

Center Freq
820.500000 MHz

CF Step

Center 820.5 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.1 dBm Freq Offset
1.2794 MHz dHs

Transmit Freq Error 1.589 kHz OBW Power 99.00 %

x dB Bandwidth 1.450 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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4.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:02:39 &M Apr 15, 2014 e
requency

Center Freq 823.100000 MHz Center Freq: 823.100000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

MKr1 823.4565 MHz
Ref 30.00 dBm _ 22.119 dBm

Center Freq
823.100000 MHz

CF Step

Center 823.1 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —————

Occupied Bandwidth Total Power 33.2dBm Freq Offset
1.2824 MHz 0 He

Transmit Freq Error 258 Hz OBW Power 99.00 %

x dB Bandwidth 1.444 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.3 Test Band =BC1

4.1.3.1 Test Mode = CDMA/1X/TM1

4.1.3.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SRR ] : ALIGNAUTO  [09:42:48 AM Apr 15, 2014

Center Freq 1.851250000 GHz Center Freq: 1.851250000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.850728 GHz
Ref 3670 dBm 23.203 dBm

Center Freq
1.851250000 GHz

CF Step

450.000 kHz
Span 4.5 MHz Auto Man

#VBW 200 kHz Sweep 2.133 ms —_

Occupied Bandwidth Total Power . Freq Offset
1.2922 MHz A

Transmit Freq Error -1.187 kHz OBW Power 99.00 %
x dB Bandwidth 1.450 MHz x dB -26.00 dB

msG 1) Alignment Completed
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4.1.3.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:43:08 &M Apr 15, 2014 e
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.8794555 GHz
Ref 36.70 dBm 20.655 dBm

Center Freq
1.880000000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
1.2926 MHz gz
Transmit Freq Error -1.224 kHz OBW Power 99.00 %
x dB Bandwidth 1.465 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.3.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:43:27 &M Apr 15, 2014 e
requency

Center Freq 1.908750000 GHz Center Freq: 1.908750000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.9084305 GHz
Ref 36.70 dBm 20.926 dBm

Center Freq
1.908750000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
1.2945 MHz gz
Transmit Freq Error -2.088 kHz OBW Power 99.00 %
x dB Bandwidth 1.460 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.3.2 Test Mode = CDMA/1X/TM3

4.1.3.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGN AUTO 09:43:40 &M Apr 15, 2014

Center Freq 1.851250000 GHz Center Freq: 1351250000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.851565 GHz

Ref Offset 6.7 dB

Ref 30.00 dBm I 21.518 dBm

Center Freq
1.851250000 GHz

CF Step

450.000 kHz
Span 4.5 MHz Auto Man

#VBW 200 kHz Sweep 2.133ms —_

Occupied Bandwidth Total Power 33.1 dBm Freq Offset

1.2831 MHz 0 Hz

Transmit Freq Error 404 Hz OBW Power 99.00 %
x dB Bandwidth 1.449 MHz x dB -26.00 dB

mse i File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.3.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:44:08 &M Apr 15, 2014 e
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.8796805 GHzZ
Ref 30.00 dBm 20.938 dBm

Center Freq
1.880000000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Occupied Bandwidth Total Power 32.5 dBm Freq Offset
1.2794 MHz gz
Transmit Freq Error -831 Hz OBW Power 99.00 %
x dB Bandwidth 1.446 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

4.1.3.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGN AUTO 09:44:25 &M Apr 15, 2014 e
requency

Center Freq 1.908750000 GHz Center Freq: 1.908750000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.9090155 GHz
Ref 30.00 dBm 21.249 dBm

Center Freq
1.908750000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Occupied Bandwidth Total Power 32.6 dBm Freq Offset
1.2786 MHz gz
Transmit Freq Error 208 Hz OBW Power 99.00 %
x dB Bandwidth 1.446 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1Appendix_E: Band Edges Compliance

Part | - Test Plots
1.1 For CDMA/1X
1.1.1 Test Band = BCO

1.1.1.1 Test Mode = CDMA/1X/TM1

1.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SOGE A ] : ALIGN AUTO 02:45:09 PM Apr 14, 2014

Center Freq 824.000000 MHz . Avg Type: Pwr(RMS)
Trig: Free Run Avg|Hold: 151100
IFGain:Low

Atten: 30 dB

Frequency

Mkr1 823.990 MHz Auto Tune
S 625,990 M1

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

-13.00 ciBm|

Stop Freq
826.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

MSG
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.1.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGH AUTO 10:13:34 AM Apr 25, 2014

Center Freq 849.000000 MHz _ Avg Type: Pwr(RMS)
PNO: Far ) Trig: Free Run Avg|Hold: 28/100

IFGain:Low Atten: 30 dB

Frequency

Mkr1 849.007 MHz Auto Tune
P 49,007 M1

Center Freq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

r

Center 849.000 MHz Span 2.000 MHz
#Res BW 15 kHz #/BW 51 kHz* #Sweep 3.00 s (1001 pts)

MSG
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.1.2 Test Mode = CDMA/1X/TM3

1.1.1.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SRR ] : ALIGN AUTO 02:45:47 PM Apr 14, 2014

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 151100
IFGain:Low

Atten: 30 dB

Mkr1 823.990 MHz Auto Tune
Ref 25.00 dBm 923.990 MHz

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

Stop Freq
826.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wse 1 File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.1.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

(T SENSE:INT ALIGH AUTO 10:16:43 AM Apr 25, 2014 o

Center Freq 849.000000 MHz Avg Type: Pwr(RMS) - Sl
PNO: Far )
IFGain:Low

Trig: Free Run
Atten: 30 dB

Mkr1 849.007 MHz Auto Tune
P 45,007 W

Center Freq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0Hz

Center 849.000 MHz - Span 2.000 MHz
#Res BW 15 kHz #VBW 51 kHz* #Sweep 3.00 s (1001 pts)

MSG
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.3 Test Band = BC10

1.1.3.1 Test Mode = CDMA/1X/TM1

1.1.3.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
sl : ALIGM AUTO 09:02:58 AM

Center Freq 816.000000 MHz Avg Type: Pwr(RMS) TRA - FrEnueney
PNO: Far ~»— Ttig:Free Run Avg|Hold: 141100

IFGain:Low Atten: 30 <IB

Mkr1 815.850 MHz Auto Tune
Ref Offset 6.7 dB
Reef 22’?})0 dBm -38.554 dBm

Center Freq
816.000000 MHz

StartFreq
815.000000 MHz

Stop Freq
817.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Center 816.000 MHz B Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

MSG
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.3.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGH AUTO 09:03:16 AM Apr 15, 2014

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) - FIenuency
PNO: Far —»— Trig:Free Run Avg|Hold: 14100

IFGain:Low Atten: 30 dB

Mkr1 824.100 MHz Auto Tune
Ref 25.00 dBm 324.100 MHz

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

-13.00 ciBm|

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 824.000 MHz - Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

sc i) Alignment Completed

Report No: Huawei Proprietary and Confidential Page 34 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.3.2 Test Mode = CDMA/1X/TM3

1.1.3.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 09:03:36 AM &0r 15, 2014

Center Freq 816.000000 MHz . Avg Type: Pwr(RMS)
r —w— Irig:Free Run Avg|Hold: 151100

Atten: 30 dB

Frequency

IFGain:Low

Mkr1 815.990 MHz Auto Tune
Ref Offset 6.7 dB
Reef 22’?})0 dBm -39.323 dBm

Center Freq
816.000000 MHz

StartFreq
815.000000 MHz

Stop Freq
817.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Center 816.000 MHz - Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wse 1File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.3.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGH AUTO 09:03:54 AM Apr 15, 2014

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) - FIenuency
PNO: Far —»— Trig:Free Run Avg|Hold: 151100

IFGain:Low Atten: 30 dB

Mkr1 824.230 MHz Auto Tune
Ref 25.00 dBm 324.230 NHz

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

-13.00 ciBm|

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.4 Test Band = BC1

1.1.4.1 Test Mode = CDMA/1X/TM1

1.1.4.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

e AE ] : ALIGN AUTO

Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) : Frequency
PNO: Far ~»— Trig:Free Run AvglHeld: 151100

IFGain:Low Atten: 30 <IB

Mkr1 1.849 990 GHz Auto Tune
Ref Offset 6.7 dB
Reef Zg.e()() dBm -25.854 dBm

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

ra

Center 1.850000 GHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

MSG
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.4.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGH AUTO 09:36:11 AM Apr 15, 2014

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) - FIenuency
PNO: Far —»— Ttig:Free Run Avg|Hold: 151100

IFGain:Low Atten: 30 dB

Mkr1 1.910 090 GHz|JEEURELL
Ref 25.00 dBm 910 090 CHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

-13.00 ciBm|

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.4.2 Test Mode = CDMA/1X/TM3

1.1.4.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 09:36:31 AM &r 15, 2014

Center Freq 1.850000000 GHz . Avg Type: Pwr(RMS)
r —w— Irig:Free Run Avg|Hold: 151100

Atten: 30 dB

Frequency

IFGain:Low

Mkr1 1.850 000 GHz Auto Tune
Ref Offset 6.7 dB
Reef Zg.e()() dBm -26.886 dBm

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

-13.00 dBm)

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

ra

Center 1.850000 GHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wse 1File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

1.1.4.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGH AUTO 09:36:50 &M Apr 15, 2014

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) - FIenuency
PNO: Far —»— Ttig:Free Run Avg|Hold: 151100

IFGain:Low Atten: 30 dB

Mkr1 1.910 000 GHz|EEEUCRELL
Ref 25.00 dBm 910,000 CHz

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

-13.00 ciBm|

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved
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\‘” RF Test Report of F255, HUAF255SPC
hoawer FCC ID: £5R! RAKICRYB LR F255

5Appendix_F: Spurious Emission at Antenna Terminal

NOTE: For the averaged unwanted emissions measurements, the measurement points in each sweep is
greater than twice the Span/RBW in order to ensure bin-to-bin spacing of < RBW/2 so that narrowband
signals are not lost between frequency bins. As to the present test item, the "Measurement Points = k *
(Span / RBW)" with k between 4 and 5, which results in an acceptable level error of less than 0.5 dB.

Part | - Test Plots

5.1 For CDMA/1X

5.1.1 Test Band = BCO

5.1.1.1 Test Mode = CDMA/1X/TM1

5.1.1.1.1 Test Channel =LCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO 02:55:30 FM Apr 14, 2014

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 9.282 kHz Auto Tune
T 1 5282 0z

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

SO DE ] g ALIGN AUTO 02:55:45 AM Apr 14, 2014

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 411100

#Atten: 36 dB RSiF FFPPP

Mkr1 26.292 63 MHz Auto Tune
Ref Offset 5.7 dB
R;f 288.30 dBm 61.638 dBm

Frequency

PNO: Far )
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 824.939 MHz Auto Tune
Ref Offset 8.7 dB
R;f 28850 dBm 23.694 dBm
:
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 44 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 3.037 74 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm 45.307 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

5.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO 02:56:41 AM Apr 14, 2014

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB RSiF FFPPP

Mkr1 10.833 kHz Auto Tune
Ref Offset6.7 dB
Rfef Zg.e(m dBm 67.053 dBm

Frequency

PNO: Close )
IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset

’1 0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

SO DE ] g ALIGN AUTO 02:56:55 AM Apr 14, 2014

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB RSiF FFPPP

Mkr1 4.979 73 MHz Auto Tune
Ref Offset 6.7 dB
R;f 288.30 dBm 61.925 dBm

Frequency

PNO: Far )
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled

Report No: Huawei Proprietary and Confidential Page 47 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 836.579 MHz Auto Tune
Ref Offset 8.7 dB
R;f 288.';)0 dBm 23.006 dBm
(]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.673 57 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm 43.276 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO 02:57:43 AM Apr 14, 2014

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 971100

#Atten: 36 JdB

Frequency

PNO: Close )
IFGain:Low

Mkr1 16.050 kHz Auto Tune
Ref Offset6.7 dB
Rfef 228.e00 dBm 68.277 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

’1

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

Enlars o | : ALIGNAUTO

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 19.122 66 MHz Auto Tune
Ref Offset 5.7 dB
R;f 288.30 dBm 60.612 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 848.777 MHz Auto Tune
Ref Offset 6.7 dB
R;f 28850 dBm 22 539 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.696 19 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm 42.198 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1.2 Test Mode = CDMA/1X/TM3

5.1.1.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO 02:58:45 FM Apr 14, 2014

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 781100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 9.282 kHz Auto Tune
S 1 5282 0z

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG sTatus ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

SO DE ] g ALIGN AUTO 02:58:59 AM Apr 14, 2014

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB RSiF FFPPP

Mkr1 21.462 90 MHz Auto Tune
Ref Offset 6.7 dB
Ref 28.00 dBm ‘61604 dBm

Frequency

PNO: Far )
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 824.406 MHz Auto Tune
Ref Offset 6.7 dB
R;f 288.';)0 dBm 22 863 dBm
¢
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.648 60 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm -45.109 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO 02:50:¢4 AM Apr 14, 2014

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 761100

#Atten: 36 dB RSiF FFPPP

Mkr1 13.653 kHz Auto Tune
Ref Offset6.7 dB
Rfef 198.e00 dBm 68.734 dBm

Frequency

PNO: Close )
IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

SO DE ] g ALIGN AUTO 02:52:50 AM Apr 14, 2014

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB RSiF FFPPP

Mkr1 26.256 81 MHz Auto Tune
Ref Offset 5.7 dB
R;f 288.30 dBm .61.749 dBm

Frequency

PNO: Far )
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

.1

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 836.240 MHz Auto Tune
Ref Offset 6.7 dB
R;f 28850 dBm 22 569 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.673 57 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm 44.141 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

sy

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO 03:00:51 AM Apr 14, 2014

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 JdB

Frequency

PNO: Close )
IFGain:Low

Mkr1 9.141 kHz Auto Tune
Ref Offset 6.7 dB
Rfef 2'Is.e00 dBm _68.165 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
’1 0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

SO DE ] g ALIGN AUTO 03:01:06 AM Apr 14, 2014

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 4.030 50 MHz Auto Tune
Ref Offset 6.7 dB
R;f 288.30 dBm 61.337 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 848.074 MHz Auto Tune
Ref Offset 6.7 dB
R;f 28850 dBm 22 778 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGH AUTO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.696 19 GHz Auto Tune
Ref Offset 8.7 dB
R;f 288.30 dBm 30.363 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1 Test Band = BC10

5.1.1.1 Test Mode = CDMA/1X/TM1

5.1.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA
SIS D | | SENSE:INT ALIGN ALITO

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB peT il

Mkr1 123.069 kHz Auto Tune
Ref Offset 6.7 dB
Reef 218.%0 dBm 68193 dBm

Frequency

PNO: Close )
IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset

‘1 0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VEW 10 kHz Sweep 130 ms (1001 pts)

= i) Alignment Completed sTaTus ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 090603 AM &por 15, 2014

Start Freq 150.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 40100

#Atten: 36 dB

PNO: Far )
IFGain:Low

Mkr1 13.086 99 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.e00 dBm 60.882 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG 1) Points changed: all traces cleared sTaTus ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:10;54 AM &pr 15, 2014

Start Freq 30.000000 MHz Avg Type: Log-Pwr - FrEnuency
PNO: Fast () Trig:Free Run Avg|Hold:>100/100
v :

)]
#Atten: 36 dB

IFGain:Low

Mkr1 817.931 MHz Auto Tune
Ref Offset 6.7 dB
R?af 288.960 dBm 23884 dBm
1
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 cfm]

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

msG 1 Alignment Completed
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Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:11:08 AM &pr 15, 2014

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 81100

)
IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.635 68 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 41.235 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

=15 00 cfm]

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz a Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

s 1 File <PICTURE.png> saved

5.1.1.1.2 Test Channel = MCH
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Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 951100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 13.089 kHz Auto Tune
Ref Offset 6.7 dB
Reef 2:?.%0 dBm 67 264 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 6.567 75 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 59.753 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 481100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 820.793 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 22099 dBm

1
’ Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 dfm)

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

mse 1 Alignment Completed
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Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 9/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.641 26 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 43.272 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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5.1.1.1.3 Test Channel =HCH
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Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 771100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 15.909 kHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 68939 dBmM

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset
0 Hz

w
Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 1.767 87 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 60.917 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset

I 0Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 822.830 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 22031 dBm

1
’ Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 dfm)

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

msG .1 Points changed: all traces cleared
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 09:13:10 AM &pr 15, 2014

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 9/100

IFGain:Low __#Atten: 36 dB BB

Mkr1 1.645 08 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 45457 dBm

Frequency

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wse 1File <PICTURE.png> saved

5.1.1.2 Test Mode = CDMA/1X/TM3

5.1.1.2.1 Test Channel =LCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 09:13:29 AM &pr 15, 2014

Start Freq 9.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 85/100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 13.512 kHz Auto Tune
Ref Offset 6.7 dB
Reef 248.%0 dBm 68 499 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 09:13:44 AM &pr 15, 2014

Start Freq 150.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 40100

#Atten: 36 dB

PNO: Far )
IFGain:Low

Mkr1 15.582 45 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.e00 dBm 60.688 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG 1) Points changed: all traces cleared sTaTus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:13:58 AM &pr 15, 2014

Start Freq 30.000000 MHz Avg Type: Log-Pwr - FrEnuency
PNO: Fast () Trig:Free Run Avg|Hold:>100/100
v :

)]
#Atten: 36 dB

IFGain:Low

Mkr1 818.198 MHz Auto Tune
Ref Offset 6.7 dB
R?af 288.960 dBm 22 435 dBm
(]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 cfm]

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

msG 1 Alignment Completed
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:14: 13 AM &pr 15, 2014

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 91100

)
IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.636 26 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 41.263 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

=15 00 cfm]

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

s 1 File <PICTURE.png> saved

5.1.1.2.2 Test Channel = MCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 761100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 11.820 kHz Auto Tune
Ref Offset 6.7 dB
Reef 228.%0 dBm 68.321 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset
0 Hz

‘1

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 3.045 45 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 61.873 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

I"‘ Il I l““” i "” “I W H"' “ ”‘” “l ‘““IH “ N
Start 150 kHz Stop 30.00 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 820.162 MHz Auto Tune
Ref Offset 6.7 dB
R?af 288.960 dBm 22 514 dBm
:
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 dfm)

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

msG .1 Points changed: all traces cleared
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 9/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 1.640 38 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm A3.266 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

wse 1File <PICTURE.png> saved

5.1.1.2.3 Test Channel =HCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 09:15:31 AM &pr 15, 2014

Start Freq 9.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 90J100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 10.269 kHz Auto Tune
Ref Offset 6.7 dB
Reef 218.%0 dBm 68118 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset

‘1 0Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 091632 AM &pr 15, 2014

Start Freq 150.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

PNO: Far )
IFGain:Low

Mkr1 2.752 92 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 60.747 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
.1 0Hz

Y o A o o s A il s b M

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

wsa. i, Alignment Completed sTaTus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09: 1648 AM &or 15, 2014

Start Freq 30.000000 MHz Avg Type: Log-Pwr - FrEnuency
PNO: Fast () Trig:Free Run Avg|Hold:>100/100
v :

)]
#Atten: 36 dB

IFGain:Low

Mkr1 823.460 MHz Auto Tune
Ref Offset 6.7 dB
R?af 288.960 dBm 22 408 dBm
:
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

=15 00 cfm]

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

msG 1) Points changed: all traces cleared
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:17:01 AM &pr 15, 2014

Start Freq 1.000000000 GHz Avg Type: Log-Pur - FrEnuency
PNO: Fast L, 1Hig:FreeRun Avg|Hold: 81100 "

)]
#Atten: 36 dB

IFGain:Low

Mkr1 1.646 54 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm A4 217 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

=15 00 cfm]

Stop Freq
12.750000000 GHz

CF Step
75000000 GHz

1.1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)

msG 1 Alignment Completed
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

5.1.3 Test Band = BC1

5.1.3.1 Test Mode = CDMA/1X/TM1

5.1.3.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA
SIS D | | SENSE:INT ALIGN ALITO

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 76/100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 10.128 kHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 68.534 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

~43 00 clBm

Freq Offset
0 Hz

W
Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

= i) Alignment Completed sTaTus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 094622 AM &or 15, 2014

Center Freq 15.075000 MHz Avg Type: Log-Pwr - FrEnuency
PNO: Far (o T1rig:Free Run Avg|Hold: 401100
tFar )

IFGain:Low #Atten: 36 dB

Mkr1 21.779 31 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.e00 dBm 60.731 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG 1) Points changed: all traces cleared sTaTus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 094637 AM &or 15, 2014

Center Freq 10.015000000 GHz _ Avg Type: Log-Pur - FrEnuency
PNO: Fast (. Trig:Free Run Avg|Hold: 741100
- .

)]
#Atten: 36 dB

IFGain:Low

Mkr1 1.851 8 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 27 536 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

=15 00 cfm]

Stop Freq
20.000000000 GHz

CF Step
997000000 GHz
0

1
ut Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

msG 1) Points changed: all traces cleared

5.1.3.1.2 Test Channel = MCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
w e : ALIGH AT 09:47:07 AM &0r 15, 2014

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 9.141 kHz Auto Tune
Ref Offset 6.7 dB
Reef 228.%0 dBm 67 438 dBmM

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset

MMMWMMWWWW -

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS

Report No: Huawei Proprietary and Confidential Page 93 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 21.092 76 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.e00 dBm 60.212 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 09:53:23 AM &0r 15, 2014

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 1.879 7 GHz Auto Tune

R s i 18797 Ghiz
¢

Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

-13.00 dBm|

CF Step
.997000000 GHz
0

1
ut Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MSG

5.1.3.1.3 Test Channel =HCH

Report No: Huawei Proprietary and Confidential Page 95 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 771100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 16.191 kHz Auto Tune
Ref Offset 6.7 dB
Reef 23}0 dBm 68.645 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset

‘1 0 Hz
[ A0 At i o VA i

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 7.666 23 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 60.946 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 09:54:17 AM &ar 15, 2014

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100
#Atten: 36 dB oeT il

Mkr1 1.908 7 GHz Auto Tune
Ref Offset 6.7 dB
Reef 328.?0 dBm 27 314 dBm

¢

Frequency

PNO: Fast )
IFGain:Low

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

-13.00 dBm|

CF Step
.997000000 GHz
0

1
ut Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MSG

5.1.3.2 Test Mode = CDMA/1X/TM3

5.1.3.1.2.1 Test Channel = LCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 09:54:42 AM &pr 15, 2014

Start Freq 9.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 77100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 10.269 kHz Auto Tune
Ref Offset 6.7 dB
Reef 128.%0 dBm 68.965 dBmM

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
ST SENSE:INT ALIGH AUTO 09:5457 AM &pr 15, 2014

Start Freq 150.000 kHz Avg Type: Log-Pwr - FrEnuency
Trig: Free Run Avg|Hold: 40100

#Atten: 36 dB

PNO: Far )
IFGain:Low

Mkr1 6.042 39 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 60.095 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG 1) Points changed: all traces cleared sTaTus ! DC Coupled
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Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
mab SENSE:INT ALIGH AUTO 09:55; 11 AM &pr 15, 2014

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
PNO: Fast () Trig:Free Run Avg|Hold: 731100
i (o

)
IFGain:Low #Atten: 36 dB

Frequency

Auto Tune
Mkr1 1.850 8 GHz
Ref Offset 6.7 dB
Ref 28.00 dBm 27.021 dBm
1
Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

=15 00 cfm]

Stop Freq
20.000000000 GHz

CF Step
997000000 GHz
0

1
ut Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

msG 1) Points changed: all traces cleared

5.1.3.2.2 Test Channel = MCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 811100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 18.024 kHz Auto Tune
Ref Offset 6.7 dB
Reef 218.%0 dBm 67.913 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 8.902 02 MHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 59.977 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
- T e ; ALIGN ALITO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 741100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 1.879 7 GHz Auto Tune
Ref Offset 6.7 dB
Reef 288.%0 dBm 26.132 dBm

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

=15 00 dfm)

Stop Freq
20.000000000 GHz

CF Step
.997000000 GHz
0

1
ut Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

msG .1 Points changed: all traces cleared

5.1.3.2.3 Test Channel =HCH
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 9.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 771100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 9.141 kHz Auto Tune
Ref Offset 6.7 dB
Reef 188.%0 dBm _66.939 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

DC Coupled

MSG STATUS
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S% RF Test Report of F255, HUAF255SPC
Huawer FCCID: 458! RAKSCRYBHAFK F255

Agilent Spectrum Analyzer - Swept SA
R e R SO i | R R ; ALIGN ALITO

Start Freq 150.000 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 401100

#Atten: 36 dB

Frequency

PNO: Far )
IFGain:Low

Mkr1 13.534 74 MHz Auto Tune
Ref Offset 6.7 dB
Ref 28.00 dBm "61.192 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

uto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

msG .1 Points changed: all traces cleared sTatus ! DC Coupled
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S% RF Test Report of F255, HUAF255SPC
wawer FCCID: 4R ! RAKISCRBHLFR F255

HUAWEI

Agilent Spectrum Analyzer - Swept SA
- T e

ALIGN AUTO

Start Freq 30.000000 MHz

Trig: Free Run

PHO: Fast )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 6.7 dB
Ref 28.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

msG .1 Points changed: all traces cleared

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 891100

Mkr1 1.908 7 GHz

25.917 dBm

=15 00 dfm)

Stop 20.000 GHz
Sweep 50.7 ms (40001 pts)

Frequency

Auto Tune

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
.997000000 GHz
0

1
ut Man

Freq Offset
0 Hz
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\‘” RF Test Report of F255, HUAF255SPC
hoawer FCC ID: £5R! RAKICRYB LR F255

6Appendix_G: Field Strength of Spurious Radiation

Note:

9kHz~150kHz, VBW = 200Hz, VBW = 600 Hz, Detector: PK
150kHz~30MHz, VBW = 9kHz, VBW = 30k Hz, Detector: PK
30MHz~1GHz, RBW = 100 kHz, VBW = 300 kHz. Detector: PK

Above 1GHz, RBW =1 MHz, VBW = 3 MHz. Detector: PK

Part | - Test Plots
6.1 For CDMA/1X

6.1.1 Test Band = BCO

1 Levelin dBm

107

20T

0T

40 :

S0 T

50T

JoT

&0

-a0

-100 ' ' o : : ' ' ' o '

ak 40k 60 100k 200k GO0k 1 W sh 10nd 1504 20 30K
Freauencwy in Hz
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\"’ RF Test Report of F255, HUAF255SPC
Huawer FCC ID: 458! RMKISCRY B AFR F255

Copy of FCC PART22 CDMABS00_L

20T

-20T
-30T
-40+

-50+

Level in dBm

_80:.

-100T

30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Copy of FCC PART22 CDMAS8O0O0O_H
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-10 FCe

-20
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Level in dBm
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_60:.
_80:.
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\"’ RF Test Report of F255, HUAF255SPC
Huawer FCCID: 45iR! RMHECR B L KR F255

6.1.2 Test Band = BC10|

| Lewel in dBm

20T

07

]
-0 T
-7o
=80

anT

-100 ! ! ! T ! ! ! ! ! T '
ak 40k 60 100k 200k GO0k 1 W sh 10nd 1504 20 30K
Freauencwy in Hz

Copy of RSE-TX-DIRECTOR BELOW 1G_L

20T

1071

.20+
-30+

_40+

Level in dBm

.50+
-60:
70}
80}

-90+4

-100 + +——t—— + + + + +—— + + {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 110 of 119
SYBH(Z-RF)023032014-2001 Copyright © Huawei Technologies Co., Ltd.



sr& RF Test Report of F255, HUAF255SPC
Hoawer  FCC ID: #5R ! RAKISR R H4 5K F255

Copy of RSE-TX-DIRECTOR BELOW 1G_H

20T

-10t FC€

-20¢
-30+

-40+

Level in dBm

s}
o0}
70}

-90t

-100 t t t t t t + {
3G 5G 6 7 8 9 10G 18G

Frequency in Hz
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6.1.3 Test Band = BC1|

1 Levelin dBm

20T

0T

0T
G0 T
]
-80

an

100 t t ——t—t t t t
Ok 40k &0 100k 200k GO0k 1l 2h

Freauencwy in Hz

Shd  10hd 1504 Z0MA Z0KA

Copy of FCC PART24 CDMA1900_L

20T
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Level in dBm
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-80:-
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-100T
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Hoawer  FCC ID: #5R ! RAKISR R H4 5K F255

Copy of FCC PART24 CDMA1900_H

FCe

-20T
-30T
-40+

-50--

Level in dBm

_60:.
_80:.

-100T

-110 + + + + + + +
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 452! RANMISCRYB ML FR F255

7Appendix_H: Frequency Stability

7.1 For CDMA/1X

7.1.1Frequency Error vs. Voltage:

Test Test Test Test Freq. Error | Freq. vs. rated .

Band Test Mode Channel Temp. Volt. [HZ] [ppm] Verdict
VL 0.5127 0.00062 PASS

LCH TN VN 0.7324 0.00089 PASS

VH 0.0732 0.00009 PASS

VL 2.2705 0.00271 PASS

CDMA/1X/TM1 MCH TN VN 1.9775 0.00236 PASS

VH 1.7578 0.0021 PASS

VL -1.0254 -0.00121 PASS

HCH TN VN -0.4395 -0.00052 PASS

BCO VH -1.0986 -0.0013 PASS
VL -0.8789 -0.00107 PASS

LCH TN VN -0.4395 -0.00053 PASS

VH -0.2930 -0.00036 PASS

VL 1.2451 0.00149 PASS

CDMA/1X/TM3 MCH TN VN 1.4648 0.00175 PASS

VH 1.5381 0.00184 PASS

VL -2.1973 -0.00259 PASS

HCH TN VN -2.0508 -0.00242 PASS

VH -1.8311 -0.00216 PASS

Test Test Test Test Freq. Error | Freq. vs. rated :

Band Test Mode Channel Temp. Volt. [HZ] [ppm] Verdict
VL 2.7100 0.00331 PASS

LCH TN VN 3.2959 0.00403 PASS

VH 3.0029 0.00367 PASS

VL 1.5381 0.00187 PASS

CDMA/1X/TM1 MCH TN VN 1.8311 0.00223 PASS

BC10 VH 1.4648 0.00179 PASS
VL 1.1719 0.00142 PASS

HCH TN VN 0.9521 0.00116 PASS

VH 1.1719 0.00142 PASS

CDMAR TS LCH ™ VL 1.6846 0.00206 PASS

VN 1.8311 0.00224 PASS
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SVA RF Test Report of F255, HUAF255SPC
Huawer FCCID: 452! RANMISCRYB ML FR F255

Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Temp. Volt. [Hz] [ppm] verdict
VH 1.9043 0.00233 PASS
VL 1.4648 0.00179 PASS
MCH TN VN 0.8057 0.00098 PASS
VH 1.0254 0.00125 PASS
VL -0.2197 -0.00027 PASS
HCH TN VN -0.2197 -0.00027 PASS
VH 0.1465 0.00018 PASS
VL 4.2480 0.00229 PASS
LCH TN VN 5.6396 0.00305 PASS
VH 4.3945 0.00237 PASS
VL -1.2451 -0.00066 PASS
CDMA/1X/TM1 MCH TN VN -1.2451 -0.00066 PASS
VH -1.3916 -0.00074 PASS
VL -7.1045 -0.00372 PASS
HCH TN VN -6.4453 -0.00338 PASS
VH -6.7383 -0.00353 PASS
BCl VL 3.2959 0.00178 PASS
LCH TN VN 3.5156 0.0019 PASS
VH 3.6621 0.00198 PASS
VL -2.0508 -0.00109 PASS
CDMA/1X/TM3 MCH TN VN -1.7578 -0.00094 PASS
VH -2.6367 -0.0014 PASS
VL -7.8369 -0.00411 PASS
HCH TN VN -7.2510 -0.0038 PASS
VH -8.7158 -0.00457 PASS

7.1.2Frequency Error vs. Temperature:

Test Test Test Test Freq. Error | Freq. vs. rated :

Band Test Mode Channel Volt. Temp. [HZ] [ppm] Verdict
-30 0.3662 0.00044 PASS

-20 0.6592 0.0008 PASS

-10 0.8057 0.00098 PASS

0 0.5127 0.00062 PASS

BCO CDMA/1X/TM1 LCH VN 10 0.5127 0.00062 PASS
20 0.4395 0.00053 PASS

30 0.4395 0.00053 PASS

40 0.5127 0.00062 PASS

50 1.6846 0.00201 PASS
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Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Volt. Temp. [Hz] [ppm] verdict
-30 2.4170 0.00289 PASS
-20 1.9775 0.00236 PASS
-10 1.9775 0.00236 PASS
0 1.9775 0.00236 PASS
MCH VN 10 2.1973 0.00263 PASS
20 1.6846 0.00201 PASS
30 1.9775 0.00236 PASS
40 2.1973 0.00263 PASS
50 1.6846 0.00201 PASS
-30 -0.7324 -0.00086 PASS
-20 -0.7324 -0.00086 PASS
-10 -0.8057 -0.00095 PASS
0 -0.8057 -0.00095 PASS
HCH VN 10 -0.8789 -0.00104 PASS
20 -0.8789 -0.00104 PASS
30 -1.0254 -0.00121 PASS
40 -0.7324 -0.00086 PASS
50 -0.9521 -0.00112 PASS
-30 -0.8057 -0.00098 PASS
-20 -0.5859 -0.00071 PASS
-10 -0.8057 -0.00098 PASS
0 -0.1465 -0.00018 PASS
LCH VN 10 -0.5859 -0.00071 PASS
20 -0.6592 -0.0008 PASS
30 -0.2930 -0.00036 PASS
40 -0.2930 -0.00036 PASS
50 -0.2197 -0.00027 PASS
-30 1.3184 0.00158 PASS
CDMA/LX/TM3 -20 1.0986 0.00131 PASS
-10 1.0986 0.00131 PASS
0 1.1719 0.0014 PASS
MCH VN 10 1.3184 0.00158 PASS
20 1.2451 0.00149 PASS
30 1.3916 0.00166 PASS
40 1.2451 0.00149 PASS
50 1.3916 0.00166 PASS
-30 -1.9043 -0.00224 PASS
HCH VN -20 -1.6846 -0.00199 PASS
-10 -2.0508 -0.00242 PASS
0 -1.9775 -0.00233 PASS
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Huawer FCCID: 458! RAKSCRYBHAFK F255

Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Volt. Temp. [Hz] [ppm] verdict
10 -1.6846 -0.00199 PASS
20 -1.9775 -0.00233 PASS
30 -1.9043 -0.00224 PASS
40 -1.9775 -0.00233 PASS
50 -2.0508 -0.00242 PASS
Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Volt. Temp. [Hz] [ppm] verdict
-30 2.8564 0.00349 PASS
-20 2.9297 0.00358 PASS
-10 3.0762 0.00376 PASS
0 2.9297 0.00358 PASS
LCH VN 10 3.0029 0.00367 PASS
20 2.9297 0.00358 PASS
30 2.7100 0.00331 PASS
40 2.8564 0.00349 PASS
50 2.8564 0.00349 PASS
-30 1.5381 0.00187 PASS
-20 1.3916 0.0017 PASS
-10 1.4648 0.00179 PASS
0 1.0986 0.00134 PASS
CDMA/1X/TM1 MCH VN 10 1.3184 0.00161 PASS
20 1.6113 0.00196 PASS
BC10 30 1.0254 0.00125 PASS
40 1.0986 0.00134 PASS
50 1.0254 0.00125 PASS
-30 1.1719 0.00142 PASS
-20 0.7324 0.00089 PASS
-10 0.7324 0.00089 PASS
0 1.0254 0.00125 PASS
HCH VN 10 0.8057 0.00098 PASS
20 0.4395 0.00053 PASS
30 0.9521 0.00116 PASS
40 0.7324 0.00089 PASS
50 1.3184 0.0016 PASS
-30 1.4648 0.00179 PASS
-20 1.7578 0.00215 PASS
CDMA/1X/TM3 LCH VN -10 1.8311 0.00224 PASS
0 1.8311 0.00224 PASS
10 1.9775 0.00242 PASS
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Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Volt. Temp. [Hz] [ppm] verdict
20 1.8311 0.00224 PASS
30 2.0508 0.00251 PASS
40 2.1240 0.0026 PASS
50 2.2705 0.00278 PASS
-30 0.2930 0.00036 PASS
-20 0.5859 0.00071 PASS
-10 0.7324 0.00089 PASS
0 0.9521 0.00116 PASS
MCH VN 10 0.7324 0.00089 PASS
20 0.8789 0.00107 PASS
30 0.7324 0.00089 PASS
40 0.7324 0.00089 PASS
50 0.4395 0.00054 PASS
-30 0.2197 0.00027 PASS
-20 0.2930 0.00036 PASS
-10 0.3662 0.00044 PASS
0 0.1465 0.00018 PASS
HCH VN 10 -0.0732 -0.00009 PASS
20 0.3662 0.00044 PASS
30 0.2930 0.00036 PASS
40 0.2197 0.00027 PASS
50 0.2197 0.00027 PASS
-30 4.5410 0.00245 PASS
-20 4.4678 0.00241 PASS
-10 4.1016 0.00222 PASS
0 4.3213 0.00233 PASS
LCH VN 10 4.4678 0.00241 PASS
20 4.1748 0.00226 PASS
30 4.5410 0.00245 PASS
40 4.6143 0.00249 PASS
BCL CDMA/LYXTML 50 4.3945 0.00237 PASS
-30 -0.8057 -0.00043 PASS
-20 -0.4395 -0.00023 PASS
-10 -1.0254 -0.00055 PASS
0 -0.9521 -0.00051 PASS
MCH VN 10 -0.1465 -0.00008 PASS
20 -1.2451 -0.00066 PASS
30 -1.1719 -0.00062 PASS
40 -1.1719 -0.00062 PASS
50 -0.7324 -0.00039 PASS
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Test Test Test Test Freq. Error | Freq. vs. rated .
Band Test Mode Channel Volt. Temp. [Hz] [ppm] verdict
-30 -6.3721 -0.00334 PASS
-20 -7.0313 -0.00368 PASS
-10 -6.2256 -0.00326 PASS
0 -6.3721 -0.00334 PASS
HCH VN 10 -6.2256 -0.00326 PASS
20 -6.5186 -0.00342 PASS
30 -5.9326 -0.00311 PASS
40 -6.5186 -0.00342 PASS
50 -5.8594 -0.00307 PASS
-30 2.7832 0.0015 PASS
-20 2.6367 0.00142 PASS
-10 3.5156 0.0019 PASS
0 3.6621 0.00198 PASS
LCH VN 10 3.4424 0.00186 PASS
20 3.8086 0.00206 PASS
30 3.5889 0.00194 PASS
40 4.1016 0.00222 PASS
50 3.9551 0.00214 PASS
-30 -2.4170 -0.00129 PASS
-20 -1.2451 -0.00066 PASS
-10 -2.4902 -0.00132 PASS
0 -2.1240 -0.00113 PASS
CDMA/1X/TM3 MCH VN 10 -2.1973 -0.00117 PASS
20 -1.9043 -0.00101 PASS
30 -2.3438 -0.00125 PASS
40 -2.4902 -0.00132 PASS
50 -1.6846 -0.0009 PASS
-30 -7.1045 -0.00372 PASS
-20 -7.7637 -0.00407 PASS
-10 -8.3496 -0.00437 PASS
0 -7.7637 -0.00407 PASS
HCH VN 10 -7.5439 -0.00395 PASS
20 -8.6426 -0.00453 PASS
30 -7.6904 -0.00403 PASS
40 -7.9834 -0.00418 PASS
50 -6.9580 -0.00365 PASS

END
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